
 

Feasibility Study: Regional Industrial Wastewater Treatment 
& Reuse Facility 
 

 
 
Prepared for: 

Gulf Coast Waste Disposal Authority 

 

 

Prepared by: 

 
 
 
 
October 2016 

Trinity Bay Tabbs 
Bay 



 

 

THIS PAGE INTENTIONALLY LEFT BLANK 



 

 
 

Feasibility Study: Regional Industrial Wastewater Treatment 
& Reuse Facility 

 
 
 
 

Prepared for: 

Gulf Coast Waste Disposal Authority 

 

 

 

Prepared by: 

 
2200 West Loop South 

Houston, TX 77027 

 
 
 

October 2016 
 
 
 
 
 
 
Partial funding for the development of this report was provided by the Texas Water Development Board 
  



 

 

THIS PAGE INTENTIONALLY LEFT BLANK 
 
 



GCA Table of Contents 
 

FNLFeasibilityReport_Oct2016.docx i October 2016 
[...]
the water reuse treatment process will be controlling TDS and hardness concentrations to 
provide reuse water of acceptable quality.  

4.3 Basis of Design for Wastewater Collection and Water Distribution System 
Three distinct types of system IWWTR pipelines will be required to provide service to the 

participating members (see Figure 4-1):  

1. wastewater conveyance lines;  
2. an outfall pipeline to discharge treated wastewater effluent to Cedar Bayou Tidal; 

and  
3. reuse water distribution lines.  

Wastewater will be collected from each participating member before combining the 
influent into a single trunk line for delivery to the proposed IWWTR plant. In most instances, 
wastewater collection and reuse distribution lines will follow the same routing to and from the 
proposed IWWTR plant. The proposed IWWTR plant will also require a TPDES permit to 
discharge treated effluent to Cedar Bayou Tidal.  



GCA Basis of Design  

FNLFeasibilityReport_Oct2016.docx 4-3 October 2016 

 
Figure 4-1  Conceptual Routing of Conveyance, Distribution and  

Effluent Discharge Lines 

Approximate 
Effluent Outfall 
Location 



GCA Basis of Design  

FNLFeasibilityReport_Oct2016.docx 4-4 October 2016 

The basis of design for the collection and distribution system is influenced by many 
existing natural and anthropogenic constraints throughout the study area. As discussed in 
Section 2.5, the existing above-ground and subsurface utility infrastructure in the study area is 
extensive due to the number of pipelines associated with distribution or collection of various 
commodities. These commodities include but are not limited to treated water, wastewater, 
telecommunications, oil, gasoline, ethane, butane, propane, propylene and natural gas. 
Consequently, limited right-of-way (ROW) is available within the study area. Roadways, 
railroads, topography and hydrology are other key physical constraints that were closely 
considered as part of the basis of design. In addition, the City of Mont Belvieu is interested in 
sending as much of the wastewater it collects west of State Hwy 146 to the proposed IWWTR 
plant. The city’s existing wastewater collection system east of State Hwy 146 will continue to 
deliver wastewater to the Cotton Bayou WWTP. 

Based on all of these constraints, options were investigated for a conceptual routing of 
lines for wastewater conveyance, reuse water distribution, and discharge of treated wastewater 
to Cedar Bayou Tidal. Driven by the factors discussed above, a force main with a lift station is 
recommended to convey wastewater to the proposed IWWTR plant. Wastewater influent from 
each participating member will need to be pumped to the force main. Additional evaluation will 
be necessary to identify the best locations for connecting the Mont Belvieu sanitary sewer 
system to the proposed force main or to the proposed IWWTR plant. Reuse water will be 
pumped from the proposed IWWTR plant to the reuse water distribution line. 

Figure 4-1 displays the conceptual pipeline routing for the three main pipelines and 
includes approximate surface elevations for reference purposes only. Based on the locations of 
the participating member’s sites, ROW corridors along State Highway 146 and Hatcherville 
Road are recommended as the most viable corridors for installation of the main collection and 
distribution pipelines. Based on the preliminary evaluation of the existing municipal sewer 
collection system (Figure 2.5) and discussions with Mont Belvieu, the availability of ROW for 
installation of main pipelines is more feasible along Hatcherville Road than State Highway 146. 
The pipeline route for the wastewater outfall will follow an unnamed creek that begins just 
south of the intersection of FM 1942 and Hatcherville Road to its terminus with Cedar Bayou 
Tidal. This same route will be used to reach the two southernmost participating member sites.  

As shown in Figure 4-1, it is expected that access points from each of the participating 
members will tie in with the wastewater conveyance system and reuse water distribution line. 
Based on preliminary calculations, the total estimated length of each pipeline is: 

• tie-in lines to force main from industrial partners – 0.65 miles  
• wastewater conveyance system – 5.2 miles 
• reuse water distribution system – 5.2 miles 
• wastewater effluent outfall pipeline – 4.2 miles 

Based on the anticipated wastewater volume from the participating members and the 
necessary reuse water distribution system, the estimated sizes of the tie-ins and main pipelines 
are: 

• wastewater tie-in line from each participating member sites - 18-inch-diameter 
polyvinyl chloride (PVC) 

• wastewater conveyance – 32-inch-diameter high density polyethylene (HDPE) 



GCA Basis of Design  

FNLFeasibilityReport_Oct2016.docx 4-5 October 2016 

• reuse water line – 20-inch-diameter HDPE 
• wastewater effluent outfall line – 24-inch-diameter PVC  
• lift/pump stations – one lift station for the wastewater conveyance and one pump 

station for the reuse water line  

The detailed design of the collection system will adhere to the design criteria defined in 
TCEQ’s rules under Chapter 217.51 to 217.71 (Design Criteria for Domestic Wastewater 
Systems). 

4.4 Proposed Industrial Wastewater Treatment Train  
A number of process units will be required to treat the wastewater influent to meet the 

effluent criteria outlined in Section 4.1. The typical process units include preliminary treatment 
(screening and grit removal), equalization of flow for the downstream process units, biological 
treatment, and disinfection. Each step was peer reviewed to select an appropriate process unit 
that can meet the desired effluent criteria. In general, the treatment steps for the proposed 
IWWTR plant are described below. 

• Preliminary treatment – This step consists of grit, debris and fine particle removal 
before the influent enters to the biological treatment step. The major treatment units are 
a bar screen, a grit chamber and a fine screen.  

• Flow equalization – This step will follow preliminary treatment. It involves 
equalization of flow from the preliminary treatment and the on-site stormwater basin. 

• Biological treatment – This step consists of removal of BOD5, TSS, TOC and 
nutrients. Various process units (e.g., conventional activated sludge process, membrane 
bioreactor, sequencing batch reactor) are capable of providing necessary treatment for 
these parameters.  

• Tertiary Treatment/disinfection – This step consists of removing pathogens from the 
wastewater prior to its discharge to Cedar Bayou Tidal and reuse treatment to meet 
TAC 309 requirements.  

In addition, the proposed IWWTR plant site will have a stormwater storage unit for on-site 
stormwater. When necessary, stormwater can be discharged to the flow equalization tank to 
further normalize flow. The parcel size needed to construct the proposed IWWTR plant is 
estimated to be 40 acres. Figure 4-2 is a schematic layout of the main treatment processes 
recommended for the proposed IWWTR Plant. 



GCA Basis of Design 

FNLFeasibilityReport_Oct2016.docx 4-6 October 2016 

 
 

 
Figure 4-2 IWWTR Plant Treatment Block Diagram 



GCA Basis of Design  

FNLFeasibilityReport_Oct2016.docx 4-7 October 2016 

4.4.1 Preliminary Treatment 
The wastewater influent from the industrial participating members and Mont Belvieu will 

be delivered to the proposed IWWTR plant where it will be subject to preliminary treatment. 
The first step in preliminary treatment will be removal of large to small objects using a bar rack 
screen. Two types of bar screens can remove the large objects: multi-rake screen and perforated 
plate. Of these two screens, the multi-rake has a greater screening capacity and is recommended 
for the proposed IWWTR plant. The multi-rake screens are equipped with upper and lower 
sprockets or guides that carry the drive chain. Multiple rakes are attached to the chain to permit 
quick cleaning of the bars and to reduce the amount of screen blinding.  

The bar screen is designed to handle a 19.2 MGD flow with 3/16-inch openings. Based on 
the design flow rate and hydraulic capacity, it is estimated that two bar screen units will be 
needed to handle the large to small objects.  

Design guidelines for the amount of screenings to be anticipated from separate and 
combined sewer systems are published by the Water Environment Federation in its Manual of 
Practice No. 8 (MOP 8). For the bar style configuration, average volumes range from 0.5 cubic 
feet per million gallons (ft3/MG) for coarse screens (nominal 2½-inch openings) to 
approximately 14.0 ft3/MG for fine screens (nominal ¼-inch openings). For design purposes, 
14 ft3/MG is assumed, and the screened materials will be disposed of as a solid waste at an 
approved landfill site. 

Following the bar screen, the wastewater influent will be pass through a grit chamber to 
remove grit (e.g., sand, gravel, cinder or other heavy solid material) and grease to protect 
downstream biological process units. The removal of grit reduces unnecessary abrasion and 
wear of mechanical equipment and prevents grit deposition in downstream process units. A 
vortex grit basin is recommended to remove grit and grease from the wastewater influent.  

It is estimated that approximately 5 ft3/MG of grit will be removed using a vortex system. 
The preliminary analysis indicates that two vortex grit systems will be required for the 
19.2-MGD flow. The grit system will also include a grit washer and a grit pump. The grit will 
be transported off-site for disposal. Since the grit chamber will remove solids, it is anticipated 
that the TSS loading rate will be reduced by approximately 5% in the vortex grit system.  

Following the grit and grease removal, the wastewater influent will be discharged to a fine 
screen to keep the non-biodegradable materials out of the biological process units. A rotary 
drum fine screen is proposed. This screen can remove the fine particles and further improve the 
efficiency of the downstream process equipment. Based on the anticipated 19.2-MGD flow, it 
is anticipated that approximately 1 to 2 acres of land will be required to stage the bar screen, 
grit chamber and fine screen.  

4.4.2 Flow Equalization 
In order to operate the main process units at a consistent flow rate, wastewater influent 

flow during wet weather flow conditions will be diverted to an equalization tank. As shown on 
the block diagram, the biological and UV disinfection units are designed to handle 15 MGD of 
wastewater flow. The remaining flow balance of 4.2 MGD will be diverted to an equalization 
tank. If necessary, the anticipated on-site stormwater flow of 3.3 MGD could also be diverted 
to this equalization tank. For the basis of design, it is assumed that the equalization tank will be 



GCA Basis of Design  

FNLFeasibilityReport_Oct2016.docx 4-8 October 2016 

a 10-foot-high circular tank. Approximately 2 to 4 acres of land will be required for the flow 
equalization unit, associated piping and pumps. 

4.4.3 Biological Treatment 
Membrane bioreactors (MBRs) use many aspects of activated sludge biological systems, 

but include ultrafiltration (UF) or microfiltration (MF) membranes, replacing conventional 
gravity clarifiers and return activated sludge (RAS) systems in conventional activated sludge 
biological treatment systems. The membranes are typically immersed directly in bioreactor 
tanks, and the biological system can be operated at much higher suspended solids 
concentrations. This provides greater treatment capacity per unit volume. Submerged 
membrane assemblies are typically made up of bundles of hollow-fiber or flat sheets of 
microporous membranes. Clean effluent (permeate) is drawn through the membrane assemblies 
by means of a vacuum applied by a pumping system to the effluent side of the membrane. 
MBR technology can provide essentially complete removal of suspended solids that can meet 
TAC 309 effluent limitations and producing effluent suitable for reuse.  

The following design parameters for the MBR will be incorporated into the IWWTR plant: 

• design flow – 15 MGD 
• approximate land size to facilitate plant operation and maintenance – 2 to 4 acres 
• design sludge retention time – at least 10 days, but not more than 25 days 

4.4.4 Tertiary Treatment - Disinfection 
After the wastewater is treated for the typical parameters (TSS, BOD5, and nutrients), the 

final step is to disinfect the wastewater to meet TCEQ’s TAC 309 effluent requirements prior 
to discharging it to Cedar Bayou Tidal.  

The traditional disinfection method uses chlorine. However, UV light is a more 
environmentally friendly alternative. UV light disinfects the water by killing or mutating at the 
DNA level the bacteria, viruses and other microorganisms that are exposed to the UV light. 
Once the DNA is mutated, the organisms cannot reproduce, thereby minimizing the health risk. 
The only purpose of the UV irradiation process is pathogen inactivation. This process is 
currently targeted with achieving 6-log removal for all three relevant pathogen classes (virus, 
Giardia, and Cryptosporidium). The controlling organism for UV inactivation is pathogens, 
which requires the highest dose per log removal credit awarded. 

The design parameters for the UV system are as follows: 

• peak hour design flow – 14.0 MGD 
• UV transmission at 50% (minimum) 
• maximum average particle size - 30 microns 
• disinfection limit: 23 MPN/100 mL2 Enterococcus  

                                                 
2 MPN/100 mL – most probable number per 100 milliliters 



GCA Basis of Design  

FNLFeasibilityReport_Oct2016.docx 4-9 October 2016 

4.4.5 Solids Management 
Wastewater solids produced by biological processes during sewage treatment are removed 

from the wastewater stream by physical unit processes. These solids include screenings, grit, 
scum, and sludge isolated by various process units. For the proposed IWWTR plant, grit and 
grease will be transported to an existing off-site landfill facility directly from the preliminary 
treatment units.  

The sludge generated from the biological treatment will be thickened using a belt 
thickener. Using a belt thickener, solids will be concentrated as free water drains through a 
porous belt. Chemical conditioning using a polymer will be performed. The polymer addition 
will maximize the solids capture and help bind the solids together. For the proposed IWWTR 
plant, it is expected that sludge will be transported to an existing off-site GCA facility.  

4.5 Class 4 Cost Estimate for Industrial Wastewater Collection and Treatment 
Systems 

A Class 4 level cost estimate was prepared for the wastewater collection system and 
wastewater treatment components of the proposed plant. The estimated costs are consistent 
with a Class 4 estimate as defined by the Association for the Advancement of Cost Engineering 
International criteria, which is considered a Planning Level or Design Technical Feasibility 
Estimate. Class 4 estimates are used to prepare planning level costs or to evaluate alternatives 
in design conditions and form the base work for the Class 3 Project Budget or Funding 
Estimate. Expected accuracy for Class 4 estimates typically ranges from -30% to +50%, 
depending on the technological complexity of the project, appropriate reference information, 
and the inclusion of an appropriate contingency determination. As more project specifics are 
refined during the project delivery cycle, the accuracy range will narrow to increased 
confidence in the total projected costs. Subsequent phases of this project will focus on 
evaluating alternatives to optimize the treatment, collection and distribution technologies with 
the goal to improving the accuracy of the cost estimate and reducing overall construction, 
operation and maintenance costs. The final costs of the project will depend on actual labor, 
material costs, competitive market conditions, implementation schedule and other variable 
factors.  

Table 4-3 summarizes the cost estimate for the following subcategories: wastewater 
conveyance system, preliminary treatment, flow equalization, biological treatment, an UV 
disinfection, sludge management, an outfall line to the Cedar Bayou Tidal zone, and site 
improvements. Table 4-3 also includes estimated costs for other non-capital items, project and 
construction management, testing and inspection during construction, land costs, and 
contingencies. 



GCA Basis of Design  

FNLFeasibilityReport_Oct2016.docx 4-10 October 2016 

Table 4-3 Class 4 Cost Estimate for Wastewater Collection & Treatment 

 
 

Estimated Unit of Unit Cost Estimated
Item No. Item Description Quantity Measure (Material, Equipment, Labor) Cost

Wastewater Treatment Cost
A Site Improvement

1 Mobilization/Demobilization 1 LS 50,000.00$                             $50,000
2 Land Surveying 1 LS 15,000.00$                             $15,000
3 General Building 10,000 SF 75.00$                                    $750,000
4 Site Civil Work (roadway, landscaping, etc.) 1 LS 382,000.00$                           $382,000
5 Instrument and Electrical Building 5,000 SF 75.00$                                    $375,000

Subtotal - Site Improvements $1,572,000
B WW Conveyance System and Outfall Line

6 6-inch I.D. PVC tie-in line (0-6' excavation) OSSF to IWWTR 0 LF 72.50$                                    $0
7 18-inch I.D. PVC tie-in line (0-6' excavation) Industrial Dischargers 3,450 LF 127.50$                                  $439,875
8 32-inch OD HDPE Wastewater Conveyance Pipe (0-6' excavation) 27,580 LF 210.50$                                  $5,805,590
9 24-inch I.D. PVC Outfall Pipe (0-6' excavation) 22,113 LF 145.00$                                  $3,206,385

10 ROW Land Acquistion (3-foot each side) 4 Acre 5,000.00$                               $20,000
11 Lift station, including pumps and fittings 1 Each 500,000.00$                           $500,000
12 Lift station Electrical 1 LS 50,000.00$                             $50,000

Subtotal - WW Conveyance and Outfall Line $10,021,850
C Headworks and Flow Equalization

13 Bar Screen with Compactors 2 Each 270,000.00$                           $540,000
14 Bar Screen Pump Station (including electrical) 2 Each 200,000.00$                           $400,000
15 Pump Station Building 2500 SF 75.00$                                    $187,500
16 Vortex Grit System with Grit Washer 2 Each 240,000.00$                           $480,000
17 Grit Chamber Building 5000 SF 75.00$                                    $375,000
18 Fine Screen 1 Each 840,000.00$                           $840,000
19 Equalization Tank (8 MG Each without roof) 1 Each 3,800,000.00$                        $3,800,000
20 Equalization Tank Pump Station 2 Each 100,000.00$                           $200,000
21 Pump station building 5000 SF 75.00$                                    $375,000
22 20-inch OD HDPE Pipe 3,000 Each 151.50$                                  $454,500
23 Excavation for Stormwater Basin (on-site) 27066 CY 20.00$                                    $541,320
24 Stormwater Basin Installation 27066 CY 50.00$                                    $1,353,300
25 Stormwater Pump Station (including electrical) 1 Each 50,000.00$                             $50,000
26 Stormwater Conveyance Pipe to Equalization Tank (18-inch ID RCP) 200 LF 84.00$                                    $16,800

Subtotal - Headworks and Flow Equalization $9,613,420
D Biological Treatment and UV Disinfection

27 20-inch OD HDPE Pipes from Equalization tank to MBR Area 400 LF 151.50$                                  $60,600
28 Membrane Bioreactor (MBR) Units 1 LS 12,500,000.00$                      $12,500,000
29 MBR Associated Equipment 1 LS 100,000.00$                           $100,000
30 MBR Blowers 2 Each 330,000.00$                           $660,000
31 Electrical Installation 1 LS 100,000.00$                           $100,000
32 20-inch OD HDPE Pipe 400 LF 151.50$                                  $60,600
33 UV System 1 Each 480,000.00$                           $480,000
34 Blower Building 5000 LF 75.00$                                    $375,000

Subtotal - Biological Treatment and UV Disinfection $14,336,200
E Sludge Management

35 Sludge Pumps 2 EACH 50,000.00$                             $100,000
36 Sludge Pump Building 2000 SF 70.00$                                    $140,000
37 Belt Thickner 1 Each 400,000.00$                           $400,000
38 Polymer Tank 1 Each 250,000.00$                           $250,000

Subtotal - Sludge Management $890,000
39 Subtotal Capital Cost - Wastewater Collection & Treatment $36,433,470

40 $36,400,000
41 $3,640,000
42 $360,000
43 $730,000
44 $820,000
45 $1,820,000
46 Total Construction Hard Cost $43,770,000

47 $6,565,500
48 $40,000
49 30 Acre Purchase Land $1,500,000
52 $8,754,000
53 Total Estimated Cost $60,600,000

Wastewater Collection & Treatment Capital Cost
Project and Construction Management (10.0%)

Testing and Inspection (5.0%)

Soft Costs:

Builder Risk (2.25%)

Payment and Performance Bond ( 1.0%)
General Liability, Pollution Liability and Professional Liability Insurances (2.0%)

Contingency for Construction Hard Cost (20.0%)

Geotechnical Investigation
Engineering (15.0%)



GCA Basis of Design  

FNLFeasibilityReport_Oct2016.docx 4-11 October 2016 

4.6 Water Reuse Treatment System 
A reverse osmosis (RO) system is recommended for the proposed IWWTR plant to meet 

the TDS concentration desired for reuse water. RO is a useful separation method because it 
permits the passage of water and rejects the passage of most ions and molecules other than 
water. RO is used to purify water and remove salts and other impurities in order to improve the 
color, taste or properties of the fluid.  

Since some of the fluid passes through the membrane, the rest continues downstream, 
sweeping the rejected species away from the membrane. As discussed in 4.2, the wastewater 
entering upstream of the water reuse treatment system may contain hardness concentrations 
approximately four to 10 times the CWA water quality. A nanofiltration unit located upstream 
of the RO units will be used to reduce TDS and hardness concentrations. 

The following design parameters for the reuse water treatment system: 

• design flow rate – 5.6 MGD 
• approximate land size requirement – 2 to 4 acres 
• final TDS concentration – less than 110 mg/L 
• final hardness – less than 54 mg/L 

The RO and nanofiltration process units will produce a reject stream of brine or 
concentrate that can present complications for disposal. Prior to disposal of brine, the rejected 
streams from nanofiltration and RO will be mixed in a tank. While the reject stream is still 
mostly water (98 to 99.5% by weight), it is unfit for most uses and cannot be discharged to a 
receiving water body. It represents a significant fraction of the original water source (10 to 
35%). Careful consideration must therefore be given to disposal of this volume of high salinity 
water.  

4.7 Disposal of Brine 
The most common options for brine concentrate disposal are deep well injection, 

evaporation ponds and direct surface water disposal. Direct surface water disposal is not 
practical given the distance between Mont Belvieu and the Gulf of Mexico or another saline 
water body. Evaporation ponds are not practical given the large amount of land area needed for 
the ponds and the cost of property. As discussed in subsection 2.4, saline groundwater 
conditions are prevalent throughout the study area. Therefore, given the surrounding 
hydrogeology, deep well injection is a viable option for brine disposal. It is assumed that RO 
will produce approximately 1 MGD of concentrated brine that will require disposal through 
deep well injection. It is expected that TDS concentrations will be more than 10,000 mg/L in 